



Certificate No. 01-016668/0113271

## TYPE APPROVAL CERTIFICATE

This is to certify that this product complies with the Rules for the classification of ships, Part 1 - General requirements, Chapter 3 - Type approval of products.

**TYPE AND DESCRIPTION OF PRODUCT:**

LINK GLASS FABRIC TAPE 0.12  
Dressed glass fiber joint cover tape.

**MANUFACTURER:**



LINK INDUSTRIES S.p.A. Con Socio Unico  
Molo Ponte F. Morosini, 49  
16126 GENOVA (GE)  
ITALY

Manufacturing site:  
Strada della Guasca, 149  
15122 SPINETTA MARENCO (AL)  
ITALY

**THE PRODUCT MEETS FOLLOWING RULES/REGULATIONS:**

*CRS Rules for the Classification of Sea-Going Ships, Part 17 – Fire protection;*  
*International Convention for the Safety of Life at Sea SOLAS 1974, as amended (Reg.II-2/3, Reg.II-2/5, Reg.II-2/9, Reg.X/3);*  
*1994 HSC Code (MSC Res.36(63)) 7; 2000 HSC Code (MSC Res.97(73)) 7; FTP Code Part 5.*

**FURTHER DETAILS OF THE PRODUCT AND CONDITIONS FOR CERTIFICATION ARE GIVEN OVERLEAF.**

**APPROVAL IS VALID UNTIL:** 2028-08-12

**Place and date:** Split, 2024-08-09 **Seal**

Marinko Popović, dipl.ing.

**NOTE:** This certificate is not valid for equipment, the design or manufacture of which has been varied or modified from the specimen tested. The manufacturer should notify Croatian Register of Shipping of any modification or changes to the product in order to obtain a valid certificate.

**DETAILED PRODUCT DESCRIPTION:**

**LINK GLASS FABRIC TAPE 0.12**

Dressed glass fiber joint cover tape, thickness  $0,12 \pm 0,2$  mm, mass per area unit  $105 \text{ g/m}^2 \pm 5\%$ .  
Surface material with low flame spread characteristics. Calorific potential of surface unit tested and confirmed not to exceed 45 MJ/m<sup>2</sup>.

**APPLICATION / LIMITATIONS:**

Applicable for covering joints between mineral wool slabs covered with glass fabric.  
Also applicable as decorative veneers (bulkhead, wall and ceiling lining).  
Application shall be in accordance with manufacturer's instruction.

**TYPE APPROVAL DOCUMENTATION:**

Technical datasheet LINK GLASS FABRIC TAPE 012 Rev.5 dated 06/08/2019.  
Test Report No. 2010CS01475/3 dated 23.04.2010. issued by RINA.  
Test Report No. 2010CS01475/4 dated 30.04.2010. issued by RINA.

**MARKING OF PRODUCT:**

The product or packing shall be marked with manufacturer name, type designation and date of manufacture.

**CONDITIONS FOR CERTIFICATION:**

-